Annex |11

List of tests for which accreditation has been terminated

(Notification Letter No. HOKLAS091-53; Effective date of termination: 20 October 2023)

Research Engineering Development Facade Consultants Ltd. -
Fire and Facade Testing Laboratory

et AR R 3 A P — B E RERGRT R
DD134, Lot No. 126-128, Lung Kwu Tan, Tuen Mun, New Territories, Hong Kong
FEATh D P £ 9% 134 g By 126-128 51

Construction Materials £ i 44 3L

ITEM TESTED OR MEASURED
RIFSERAD

SPECIFIC TEST OR
PROPERTY MEASURED

PR R

SPECIFICATION, STANDARD METHOD
OR TECHNIQUE USED

Mg RS S R

The accreditation of the following tests has been

terminated

Fire
(Fire resistance tests)

Fire resistance tests for loadbearing vertical
elements (excluding impact test)
in the force range 0 kN - 800 kN

Fire resistance tests for loadbearing horizontal
elements in the force range 0 kN - 800 kN

Fire resistance tests for non-loadbearing
vertical and horizontal elements of
building construction

Fire resistance tests — general requirements
alternative and additional procedures
(excluding impact test)

ASTM E119-11a
ASTM E119-12a
ASTM E119-14
ASTM E119-15

ASTM E119-11a
ASTM E119-12a
ASTM E119-14
ASTM E119-15

ASTM E119-11a
ASTM E119-12a
ASTM E119-14
ASTM E119-15

ASTM E119-12a
ASTM E119-14
ASTM E119-15
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Annex |11

List of tests for which accreditation has been terminated

(Notification Letter No. HOKLAS091-53; Effective date of termination: 20 October 2023)

Research Engineering Development Facade Consultants Ltd. -
Fire and Facade Testing Laboratory

vk FARAER LD P

— R FHRRIR R

Route YE60, Shan Pi Village, Lilin Town, Zhong Kai Gao Xin District, Huizhou City, Guang Dong Province, China
PR LG RS R AT R RIREL B4 YEGO B

Construction Materials £ i 44 3L

ITEM TESTED OR MEASURED
RIFSERAD

SPECIFIC TEST OR
PROPERTY MEASURED

PR R

SPECIFICATION, STANDARD METHOD
OR TECHNIQUE USED

N )

The accreditation of the following tests has been terminated

Fire
(Fire resistance tests)

Fire resistance tests for loadbearing horizontal
elements in the force range 0 kN — 800 kN

Fire resistance tests for non-loadbearing
vertical and horizontal elements of
building construction

Fire resistance tests — general requirements
alternative and additional procedures
(excluding impact test)

ASTM E119-11a
ASTM E119-12a
ASTM E119-14
ASTM E119-15

ASTM E119-11a
ASTM E119-12a
ASTM E119-14
ASTM E119-15

ASTM E119-12a
ASTM E119- 14
ASTM E119-15
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Annex |1

List of tests for which accreditation has been terminated
(Notification Letter No. HOKLAS091-52; Effective date of termination: 2 November 2022)

Research Engineering Development Facade Consultants Ltd. -
Fire and Facade Testing Laboratory

et AR R 3 A P — B E RERGRT R

No. 111 Jiaoxin Road, Lanhe Town, Nansha District, Guangzhou, China
PRI YD a0 R PR 1L 5

Construction Materials £ i 44 3L

SPECIFIC TEST OR SPECIFICATION, STANDARD METHOD
rEk TEJ%;ED SZ';{E;‘SURED PROPERTY MEASURED OR TECHNIQUE USED
M s R R A B S B R M R R

The accreditation of the following tests has been terminated

Fire Intermittent flame test for building coverings UL 790-2008 CI. 6
(Fire Resistance Tests) ASTM E108-2011 CI. 8
Spread of flame test for building coverings UL 790-2008 CI. 7

ASTM E108-2011 CI. 9
UL 1703-2008 CI. 31.1

Burning brand test for building coverings UL 790-2008 CI. 8
ASTM E108-2011 CI. 10
UL 1703-2008 CI. 31.2
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Annex |1

List of tests for which accreditation has been terminated
(Notification Letter No. HOKLAS091-50; Effective date of termination: 13 January 2022)

Research Engineering Development Facade Consultants Ltd. -
Fire and Facade Testing Laboratory

BTG UN P - A FRRRA %Y <

Route YEG60, Shan Pi Village, Lilin Town, Zhong Kai Gao Xin District, Huizhou City, Guang Dong Province, China
PRA KGR P RR RTR AL i YEGO B

Construction Materials £ i 44 3L

SPECIFIC TEST OR SPECIFICATION, STANDARD METHOD
rEk TEJ%;ED SZ';{E;‘SURED PROPERTY MEASURED OR TECHNIQUE USED
M s R R A B S B R M R R

The accreditation of the following tests has been

terminated
Glass Frost point sealed insulating glass units ASTM E546-08
Frost point sealed insulating glass units in ASTM E576-08

vertical position
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Annex |1

List of tests for which accreditation has been terminated
(Notification Letter No. HOKLAS091-49; Effective date of termination: 4 January 2022)

Research Engineering Development Facade Consultants Ltd. -
Fire and Facade Testing Laboratory

BTG UN P - A FRRRA %Y <

Route YEG60, Shan Pi Village, Lilin Town, Zhong Kai Gao Xin District, Huizhou City, Guang Dong Province, China
PRA KGR P RR RTR AL i YEGO B

Construction Materials £ i 44 3L

SPECIFIC TEST OR SPECIFICATION, STANDARD METHOD
rEk TEJ%;ED SZ';{E;‘SURED PROPERTY MEASURED OR TECHNIQUE USED
M s R R A B S B R M R R

The accreditation of the following test has been terminated

(T8
i
N
2

FERAERT G N RN R GB/T 18250-2000
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Annex |1

List of tests for which accreditation has been terminated
(Notification Letter No. HOKLAS091-49; Effective date of termination: 4 January 2022)

Research Engineering Development Facade Consultants Ltd. -
Fire and Facade Testing Laboratory

v R G 2P 2 Rl % o
No. 111 Jiaoxin Road, Lanhe Town, Nansha District, Guangzhou, China
PRI YD a0 R PR 1L 5

Construction Materials £ i 44 3L

SPECIFIC TEST OR SPECIFICATION, STANDARD METHOD
rEk TEJ%;ED SZ';{E;‘SURED PROPERTY MEASURED OR TECHNIQUE USED
M s R R A B S B R L M R R

The accreditation of the following test has been terminated

(T8
i
N
2

ZHRERT G P T AR IR GB/T 18250-2000
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Annex |1

List of tests for which accreditation has been terminated
(Notification Letter No. HOKLAS091-46; Effective date of termination: 15 October 2021)

Research Engineering Development Facade Consultants Ltd. -
Fire and Facade Testing Laboratory

BTG UN P - A FRRRA %Y <

DD134, Lot No. 126-128, Lung Kwu Tan, Tuen Mun, New Territories, Hong Kong.
ABFTR S PN 5% 134 9 K ¥ 126-128 55

Construction Materials £ i 44 3L

SPECIFIC TEST OR SPECIFICATION, STANDARD METHOD
rEk TEJ%;ED SZ';{E;‘SURED PROPERTY MEASURED OR TECHNIQUE USED
M s R R A B S B R M R R

The accreditation of the following test has been terminated

Glass Non-destructive photoelastic measurement of

surface stresses in annealed, heat-strengthened
and fully tempered flat glass

ASTM C1279-09 C1 9.1 & 10.1
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Annex 111

List of tests for which accreditation has been terminated
(Notification Letter No. HOKLAS091-45; Effective date of termination: 20 August 2021)

Research Engineering Development Facade Consultants Ltd. -
Fire and Facade Testing Laboratory

BTG UN P - A FRRRA %Y <

DD134, Lot No. 126-128, Lung Kwu Tan, Tuen Mun, New Territories, Hong Kong.
ABFTR S PN 5% 134 9 K ¥ 126-128 55

Construction Materials £ i 44 3L

SPECIFIC TEST OR
'TEM tﬁji;iPSZgEASURED PROPERTY MEASURED
M SR AT RS R R

SPECIFICATION, STANDARD METHOD
OR TECHNIQUE USED

N L

The accreditation of the following tests has been

terminated
Fire Non-combustibility test for building products BS 476: Part 4: 1970
(Other) BS EN ISO 1182: 2010
Windows

Performance test of louvers BS EN 13030: 2001 Cl. 7.1 & 7.2

AMCA 500-L-2007 CI. 8.1 & 8.3.2
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Annex |1

List of tests for which accreditation has been terminated

(Notification Letter No.: HOKLAS091-37; Effective date of termination: 1 April 2017)

Research Engineering Development Facade Consultants Ltd. -
Fire and Facade Testing Laboratory

R AT - P E RERBRTIHRY
DD134, Lot No. 126-128, Lung Kwu Tan, Tuen Mun, New Territories, Hong Kong.

ABATR & A

L 0% 134 9 By 126-128 5L

Construction Materials 2& & 474 3L

ITEM TESTED OR MEASURED
RizE LRI B

SPECIFIC TEST OR
PROPERTY MEASURED

RS R

SPECIFICATION, STANDARD METHOD
OR TECHNIQUE USED

N N

The accreditation of the following tests has been terminated

Building Glass

Curtain Wall

Impact performance requirements for flat
safety glass/plastics

Frost point sealed insulating glass units
Frost point sealed insulating glass units in
vertical position

Safety test for curtain wall system

-cyclic test

Water penetration by uniform static air
pressure difference

Water penetration by cyclic static air
pressure difference

Structural performance by uniform static air
pressure difference

Water penetration by dynamic pressure

Air leakage

Static test to seismic and wind interstory
drafts

BS 6206: 1981 and ANSI Z297.1: 2009

ASTM E 546-2008

ASTM E 576-2008

Building Department APP 37 May 2012
(App. B)

ASTM E331: 2000 (Reapproved 2009)
AS/NZS 4284: 2008, Cl. 8.5

ASTM E547: 2000 (Reapproved 2009)
AS/NZS 4284: 2008, Cl. 8.6

ASTM E330: 2002 (Reapproved 2010)
AS/NZS 4284: 2008, Cl. 8.2,8.3and 8.8

AAMA501.1: 2005

ASTM E283: 2004
AS/NZS 4284: 2008, ClI. 8.4

AAMA 501.4: 2009
AS/NZS 4284: 2008, CI. 8.9
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Annex |1
List of activity for which accreditation has been terminated
(Notification Letter No.: HOKLAS091-35; Effective date of termination: 30 May 2016)

Research Engineering Development Facade Consultants Ltd. — Fire and Facade Testing Laboratory
BRI T - B E Rk &RY

Main Laboratory

TEST ITEM, MATERIAL SPECIFIC TEST OR SPECIFICATION, STANDARD METHOD
CATEGORY OR PRODUCT TESTED PROPERTY MEASURED OR TECHNIQUE USED
PIFF AR 5] RIFFIE D ~HE S AR FrRF S B R e Hoge o~ RIS E A B
CONSTRUCTION
MATERIALS Fire Sampling Test Procedure on Fusible Link FSD Sampling Test Procedure on Fusible Link for use
= H R (Other) in Fire Damper of Ventilating System 2005
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Annex |11

Registration No. HOKLAS 091
Page 1 of 1

12 January 2015

Ref: 091-30

List of activities for which accreditation has been terminated

(Effective date of termination: 9 January 2015)

Research Engineering Development Facade Consultants Ltd. -
Fire and Facade Testing Laboratory
e BRI - 2 RERRAT&T o

TEST ITEMS, MATERIALS SPECIFIC TESTS OR SPECIFICATION, STANDARD METHOD
CATEGORY OR PRODUCTS TESTED PROPERTIES MEASURED OR TECHNIQUE USED
G RIFAD ~HHSE S PR E R e~ FE 2SR P
CONSTRUCTION
MATERIALS Fire Method for assessing the heat emission from BS 476: Part 11: 1982
= A (Other) building materials
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